
     

'70:....s.~r\.-...

.-.J

 

:2.

:58.<825

Emfiaz:NEE25.122.

.m.23$582:he23,:

3.sz#5555523z_>E>8mm$5.2m2

$3.5$5.2ompfiEegg“5zo:.§$5<m<=o

Int‘-tbql“(Oil-.v\‘-l'

|l
|

i..-..-am.

 



 

I! Pfianar

\‘JL\

13”-; . l SL'uLC

U : Li. 'v :rsity

 



Abstract of Thesis Presented in Partial

Fulfillment of the Requirements for the

Degree of Master of Science

CHARACTERIZATION OF ACID TREATED ALUM SLUDGE

FOR ALUM RECOVERY IN WATER TREATMENT PLANTS

BY

James A. Susan

August, 1977

Characteristics of acidified alum sludge were evaluated

as they pertained to a process for the economical recovery of

alum from water treatment plant sludge using liquid—ion

exchange.

Five sludges were selected for evaluation with the
[...]
5
0

9
,
4
5
0

$
9
5
,
0
6
0

$
8
7
,
9
6
0

5
6

5
2

$
1
0
,
8
3
0

1
,
5
0
0

3
,
2
1
0
’

1
0
,
3
0
0

4
,
7
5
0

6
8
,
7
0
0

9
,
4
5
0

$
1
0
8
,
7
4
0

6
4

$
7
,
3
8
0

3
,
0
0
0

1
0
,
9
0
0

3
,
4
2
0

1
,
9
0
0

6
8
,
7
0
0

9
,
4
5
0

$
1
0
4
,
7
5
0

6
2

 

+
U
n
c
o
m
p
a
c
t
e
d

u
n
i
t
w
e
i

T
=

T
o
n

o
f

d
r
y

s
o
l
i
d
s

S
o
u
r
c
e
:

R
.

L
.

N
i
e
l
s
e
n

W
a
t
e
r

W
o
r
k
s

Ag
h
t

i
n

t
r
u
c
k

h
a
u
l

a
s
s
u
m
e
d

=
7
0

l
b
s
/
f
t
2

,
e
t

a
l
.
,

"
A
l
u
m

S
l
u
d
g
e

T
h
i
c
k
e
n
i
n
g

a
n
d

D
i
s
p
o
s
a
l
"
,

J
o
u
r
n
a
l

A
m
e
r
i
c
a
n

s
s
o
c
i
a
t
i
o
n
,

6
5
,

3
8
5

(
J
u
n
e
,

1
9
7
3
)
.

26



27

Table 3-4 presents a review of the treatment methods

discussed to this point.

3-3-4 Extractive Treatment

Olson (18) described a sludge drying process which made

use of aliphalic amine solvents which mix with water when

cooled below 65°F (18°C). The system was called B.E.S.T. for

basic extractive sludge treatment. After the solvent and

water were mixed together the solids were easily removed

using a centrifuge. The solvent-water mixture was then

separated by raising the temperature of the mixture to above

140°F (55°C). The solvent was then recycled and the water

(which was clear, sterile and pathogen free) was disposed of.

The solids were then vacuum filtered without pretreatment to

489/. solids. Tests indicated that 72 ft2 of filter

would be able to handle 50 tons of dry weight solids per day.

Costs of this system may be very high due to large solvent

loSses and power costs for heating the solvent and water.

3-4 Ultimate Disposal

Since alum sludge can no longer be returned to the

waterways, it is usually landfilled as a means of ultimate

disposal. As mentioned previously, landfilling alum sludge

requires a solids content of between 20°/, and 40°/,,

depending on the landfill. In most cases the sludge is

simply spread and compacted either alone or with other

wastes. Since alum sludge is classified as an industrial



T
A
B
L
E

3
-
4

S
u
m
m
a
r
y

o
f

A
l
u
m

S
l
u
d
g
e

T
r
e
a
t
m
e
n
t

M
e
t
h
o
d
s

 M
e
t
h
o
d

P
r
e
-

c
o
n
d
i
t
i
o
n
i
n
g

L
o
a
d
i
n
g

F
i
n
a
l

R
a
t
e

S
o
l
i
d
S
'

C
o
s
t

S
p
a
c
e

R
e
q
u
i
r
e
d

I
n
d
u
s
t
r
y

A
p
p
l
i
c
a
t
i
o
n

R
e
f
e
r
e
n
c
e

 

.
I
k
e
e
m
e
fl
k
e
a
h
m
m
m

R
m
x
e
l
l
(
n
a
h
n
a
l

S
i
l
v
e
r
b
l
a
t
t
a
n
d

W
i
l
h
e
l
m

(
r
e
f
r
i
g
e
r
a
t
i
o
n
)

.
m
e
x
m
s

N
a
i
n
u
r

K
i
n
g

.
S
a
n
i
i
m
y
h
x
y
B
a
m
a

N
a
i
m
u
r

..
O
a
u
r
i
fi
m
m
t
n
x
x

A
n
m
z
m
h
t

N
a
t
a
u
r

I
k
fl
l
s
e
n

m
n
e

n
o
n
e

m
n
e

m
n
e

p
o
h
w
m
m
s

p
o
h
w
m
m
s

p
o
b
fl
m
u
s

p
o
h
w
m
m
s

1
8
%

1
7
-
2
2
%

0
.
3
7

2
4
.
3
%

g
p
d
/
f
t

3
.
7

2
2
0
%

g
p
d
/
f
t

7
5
-
8
5
%
o
f

1
5
-
1
7
%

m
m
fl
fi
n
e

a
m
x
m
u
t
y

6
-
1
2
%

1
5
%

l
o
w

h
i
g
h

l
o
w

l
o
w

m
a
k
n
a
t
e

h
i
g
h

h
i
g
h

.

h
i
g
h

h
u
g
e

n
o
d
a
m
m
e

l
a
n
y
a

l
a
r
g
e

l
a
n
m
a

s
m
fl
l

m
m
d
l

l
h
m
x
e
d

l
h
m
h
n
d

w
n
k
s
p
n
w
d

w
h
m
m
m
m
e
a
i

1
h
fl
i
e
d

l
h
fl
x
e
d

l
h
fi
x
e
d

l
fi
fi
i
e
d

1
0

1
1

28

1
0

1
0

1
7



T
A
B
L
E

3
-
4

(
c
o
n
'
t
)

 M
e
t
h
o
d

5
.
V
a
a
n
m
1
F
£
H
1
a
t
h
x

“
b
a
n
a
m
o
fi
f

(
T
n
m
m
fl
i
n
g
l
k
fl
t
)

t
h
h
a
h
o
fi
f

a
r
e
a
x
u
fl

N
a
n
s
e
n

6
.
1
h
m
s
a
n
s
z
i
h
z
a
t
h
l

T
u
n
a
s

W
e
m
x
m
h
o
fl
f
a
n
i

G
n
n
fi
n
g
a
:

l
k
fi
l
s
e
n

P
r
e
-

L
o
a
d
i
n
g

c
o
n
d
i
t
i
o
n
i
n
g

R
a
t
e

p
o
l
w
m
u
r
o
r

l
fl
m
:

r
u
n
e

p
n
k
w
m
r

p
o
h
w
m
x
r
o
r

l
fi
m
a

l
i
m
e

p
o
h
w
m
m

2
‘
4

2

e
m
u
/
f
t
/
m
m

2
+
6

2

(
F
a
/
f
t
/
h
r

F
i
n
a
l

S
o
l
i
d
s

1
5
4
1
%

v
v
p
d
h
m
e
r

3
0
-
4
0
%

v
y
fl
i
m
e

3
0
-
3
5
%

1
5
%

$
¥
4
0
%

5
0
%

3
0
%

C
o
s
t

S
p
a
c
e

I
n
d
u
s
t
r
y

R
e
q
u
i
r
e
d

A
p
p
l
i
c
a
t
i
o
n

h
h
fi
l

h
h
fi
l

f
fi
g
h

m
a
k
m
a
h
e

m
a
m
a
m
m
e

m
m
i
a
a
t
e

s
m
u
l

:
m
m
d
l

a
m
fl
l

a
m
d
l

a
m
fl
l

L
h
fl
x
e
d

l
fi
fi
x
e
d

l
i
m
fl
x
fi

R
e
f
e
r
e
n
c
e

1
7

1
5

1
6

 

29



30

waste some states will not allow the sludge to be landfilled

or require that it only be handled by those landfills

licensed to accept such wastes.

The biggest question concerning landfilling of alum

sludge is that of the leachate. Between pH 5.0 and pH 8.5

the aluminum hydroxide is quite stable. Above or below these

values, aluminum in the sludge becomes soluble. While the

aluminum does leach out, the quantities are usually small and

after being diluted in the groundwater, the aluminum

concentration would be very low, often comparable to the con-

centration in finished water from a water treatment plant (1).



CHAPTER 4

LITERATURE REVIEW OF ALUM RECOVERY RESEARCH

4-1 Acid Treatment of Alum Sludge

As reported by Roberts and Roddy (19), alum recovery is

not a new concept. In 1903, W. M. Jewell developed an alum

recovery process using sulfuric acid. W. R. Mathis patented

a similar process in 1923.

Some of the earliest reported work with alum recovery

was by Palin (20) in 1954. Filter washwater was treated with

concentrated sulfuric acid in amounts ranging from 0.5 to 1

percent by volume. Chlorine in dosages from 10 to 100 mg/l

was also added to bleach color. This treated washwater was

then used, along with fresh alum for coagulation. Despite a

6O°/9 reduction in alum, the cost of sulfuric acid proved

to be more expensive than the cost of alum saved. In a

second experiment, oven charred sludge was mixed with

sulfuric acid. Four tons of air-dryed sludge would yield

about 0.6 tons of charred sludge containing approximately 0.3

tons of aluminum as A1203. When 0.9 tons of sulfuric

acid were added, the yield of aluminum sulfate cake was

approximately 2 tons (149/9 A1203). Palin noted that

in addition to recovering usable alum, the recovery process

also helped to ease sludge disposal problems.

31



32

In 1960, Roberts and Roddy (19) described an alum

recovery system for the city of Tampa. Sulfuric acid was

used to recover aluminum from alum sludge based on the

reported reaction

2A1(0H)3 + 332504 -> A12(SO4)3 + 6H20.

Approximately 1.9 lb. of sulfuric acid was required to react

with each pound of aluminum hydroxide (or 1.5 moles per mole

’of Al). The pH for complete aluminum dissolution ranged

between 1.5 and 2.5 for highly alkaline and less alkaline

waters respectively. After repeated alum recycle in the

pilot system no reduction of treated water quality was

observed. A savings of 709/9 in chemical costs was

realized.

Isaac and Vahidi (21) found that while aluminum

hydroxide may be dissolved by either acid or alkali, acid was

the superior choice. At a pH of 2.7, 60°/. of the aluminum

was recovered from sludge samples. A pH of 11 resulted in a

recovery of only 10°/,. In addition they observed that

organic color was much more soluble in the alkali than in the

acid. When working with fresh sludge they found that

reducing the pH below 3 did not increase the degree of

recovery, but did increase the amount of dissolved color

present. At pH 3, the volume of the settled sludge was

reduced by two-thirds. While the recovered alum was

effective for removing color, it was not as efficient as

fresh alum.

In laboratory experiments Webster (22) found that when

the pH of alum sludge was depressed to about 2.4 with

sulfuric acid, a clustering effect of the floc particles



33

took place and the insoluble matter settled very rapidly.

The supernatant contained 80°/9 of the alum. During pilot

plant studies, good coagulation was not obtained with

recycled alum recovered below pH 3.0. Webster concluded that

the alum reduced the pH of the raw water below the range for

acceptable color removal. Consequently, the pH of the sludge

was reduced to 3.5 for alum recovery and reuse. No adverse

effects resulted from continued recycling of the recovered

alum at pH 3.5.

Fulton (23) described a recovery system using alum

sludge. Alum sludge with a solids content between O.2°/9

and 2°/9 was mixed with sulfuric acid for 10 minutes in a

high energy mixer. By reacting 1.9 lb of acid with 1.0 lb of

aluminum hydroxide, 2.2 lb of alum was produced (all dry

weights). This demand increased depending on organic and

inorganic matter in the sludge. After mixing, the acidified

sludge was settled. An overflow rate of 250 gpd/ft2 was

recommended for sludge at a pH of 2. He reported that this

system would be feasible for plants in the 200 to 500 mgd

range. For plants of this size, estimated costs would be

between 3 and 5 dollars per million gallons. Skilled

operators would be necessary to properly operate the system.

Fulton noted that there may be potential problems with

contamination of the recovered alum by iron and/or manganese

since the two metals dissolve with the aluminum upon

acidification. Iron dissolution was based on

Fe(OH)2 + H2804 -> FeSO4 + 2H 0.
2



34

Westerhoff (24) conducted a 14 week pilot plant study to

determine the suitability of using recovered alum as a

primary raw water coagulant and to determine the build up of

water contaminants through the recovery and recycle of alum

in a closed system. He described three categories of

potential impurities: 1) inert material removed during

settling, 2) impurities capable of being reconverted to

soluble form during acidification, such as iron and

manganese, and 3) impurities from sulfuric acid. The sludge

pH was reduced to 2.0 during the study. Measurements were

made on total microscopic count, coliform, hardness

alkalinity, cyanide, fluoride, phenol, dissolved solids,

nitrates, sulfates, chlorides and several metals such as

copper, lead, and zinc. The study showed that buildup of

impurities was not a problem and that the recovered alum

worked well as a coagulant. Recently Westerhoff (l) noted

that construction of recovery systems in Japan has been

halted due to concern over the possible recycling and

accumulation of heavy metals.

In another experiment Fulton (25) described an alum

recovery system using sulfuric acid to reduce the pH of alum

sludge to 2.0. After acidification, the sludge would go to a

filter press for dewatering. The filter would be treated

with diatomaceous earth or fly ash so that the pH of the

sludge would not rise, as would be the case if lime were

used. An estimated 4O°/9 to 509/9 solids would be

attainable. Fulton estimated that for a 100 mgd plant,



35

a savings of 67°/9 could be realized with alum recovery

over other conventional dewatering and disposal techniques.

The system would be advantageous for plants over 40 mgd.

There would be no advantage for plants under 10 mgd and

anything in between would be dependent on the particular

plant. Table 4-1 gives the effects of various raw water

constituents on sludge dewatering, acidification and alum

filtration.

A pilot plant study by Gruninger (3) showed that with a

long detention time in the acidulator and careful maintenance

of a pH of 2 a recovery of 75°/. could result. The

acidified sludge was allowed to settle for up to 14 hours.

Detention times in excess of this had little effect on

improving the level of alum recovery. Tests showed that

after 18 cycles there was no significant build up of

contaminants and no significant diference in the product

water when using recovered alum or virgin alum. Tests also

indicated that the residual solids dewatered better than

untreated sludge and produced a dryer cake.

A recovery system using ultrafiltration (UP) to separate

solids from recovered alum was investigated by Lindsey and

Tongkasame (26) . The UF membranes as used by the

researchers were non-cellulosic organic polymers having an

extremely thin surface layer (5n) and a porous structure of

the same material. Using sulfuric acid to depress the pH to

2 resulted in a recovery of 989/9. The ratio of acid

required to sludge fixed solids was 2.20 by weight at a pH of

2. The recovered alum was effective through all cycles but



36

TABLE 4-1

Waste Influences on Disposal Process

 

Influences on
 

 

Grouping Sludge Acidulation Alum

Dewatering Filtration

Aluminum hydroxide inhibits complete *

reaction

Organic additives inhibits hydrolyzed *

Inert additives

Clay enhances * enhances

Carbon * * *

Inert raw-water solids enhances * enhances

Convertible raw-water *+ complete *

mineral matter reaction

Organic raw-water solids inhibits hydrolyzed *

 

*No significant influence

Twould inhibit after accumulation in alum recovery

Source: G. P. Fulton, "Recover Alum to Reduce Waste-Disposal

Costs", Journal American Water Works Association,

66, 312, May, 1974.



37

there was a build-up of color after several cycles. They

proposed that the higher the solids content in the raw

sludge, the more economical the system would be.

Chen, et a1. (27), evaluated several water and

wastewater alum sludges for alum recovery. The reported

recovery was based on the formula

211x11.(ora)3({3"’1’)+ + 3xHZSO4 -> xAl(SO4)3 + 23,320 + (6x - 2y)H+.

The researchers noted that pH was not a good control

parameter for a recovery system since the pH level at which

maximum aluminum recovery was achieved varied from 3.0 to

1.0. After acidification and settling, Chen, et al. found

that the acidified alum sludge volume was reduced by 80°/,.

Good settling occured when aluminum recovery exceeded 60°/,

to 80°/,. The remaining solids filtered better than that

of raw sludge. Specific resistance reached a minimum when

aluminum recovery was in the range of 60°/9 to 80°/,.

The recovered alum was found to be better than fresh alum for

lowturbidity waters. At higher turbidity levels, fresh alum

was more efficient. Chen, et a1. concluded that this

phenomena was a result of impurities and foreign particulates

in the recovered alum solution. These impurities provided

some nucleation to aid in the coagulation of the low

turbidity waters.

Tomono (28) of the Tokyo Water Works reporting on Tokyo's

alum recovery system noted that economic feasibility depended

on the raw water condition; eg., alum reclamation would be

advantageous where raw water alkalinity (and turbidity) was

high and large doses of alum were required. Tokyo selected



38

sulfuric acid alum recovery to reduce sludge volume and to

lower capital and operating costs when compared to lime

conditioning and dewatering. Manganese contamination was of

some concern but studies showed that only 0.01 ppm would be

added to the product water by using the recovered alum.

Tomono points out that actual plant operation has revealed

the following facts: 1) concentration of reclaimed

alum will usually be 1.09/9 to 1.5°/9 as A12(SO4)3‘18H20,

2) dissolution of aluminum is not complete through the mixing

tank and the thickening tank, some dissolution still takes

place in the second thickening tank, 3) solids concentrations of

up to 20°/, may be achieved in these tanks, 4) filterability of

the acidified sludge is good, and 5) another tank provided

between the sludge retaining basin and acid mixing tank would

serve to balance out any fluctuating sludge conditions

from the sludge basin.



CHAPTER 5

SLUDGE SURVEY

5-1 Sludge Survey Results

Before laboratory testing began a survey of alum users

was made. The survey was designed to aid in evaluating the

magnitude of the alum sludge disposal problem, to select

representative sludges for evaluation and to determine how

the industry was treating and disposing of its sludge.

Approximately 300 questionaires were sent to AWWA member

consulting firms and project sponsors. The firms were

requested to complete the questionaires based on alum

coagulation plants they had designed or were associated with.

A summary of the responses is presented in Table 5-1.

Alum users were classified by raw water source (lake,

reservoir, or river) in Table 5-2. Average values of

turbidity, color, suspended solids and alum dose were then
[...]
200

100 '- 0 l l l 1 l l l l l l l l   
D 10 20 30 40 60 SD 70 80 90 100 110 120

TIME (MIN)



Figure 7-7 Settled Height as a Function

of pH for Indianapolis Sludge



74

 

 
 

 
 

700 *-

600 -

_

0U3

_

0
.

a8

7
:
:
2
5
:
3

m
o
c
m
m
m
e
z
H

400 b-

200 -

100 r-

1-02.03.0

PH



Figure 7-8 Settled Height as a Function

of pH for Tampa Sludge



76

  

 

 
 

700 -

600 L-

300 +-

b
_

U
0

n
u

0

5
4

1
:
:

b
r
o
a
m
r

w
u
c
m
m
M
H
z
H

200 L-

100

1-02.03.0

PH



Figure 7-9 Relationship Between Settled Volume

Reduction and Aluminum Dissolution



S
E
T
T
L
E
D

V
O
L
U
M
E

R
E
D
U
C
T
I
O
N

(
P
E
R
C
E
N
T
)

100

90

80

70

60

50

40

30

20

10

78

 

 
l

10

m INDIHNHPOLIS

O CONCORD
u

A. TRMPH 0° 0

I I I I I I I

20 30 40 50 60 70 80

BL DISSOLUTION (PERCENT)

I

90 100

 



79

7-2-6 Polymers

Though acidification improved settling characteristics

of the sludges studied, further improvements were attempted

through the use of polymers and activated silica. In

general, neither polymers nor activated silica produced any

marked improvements in settling the acidified sludge.

Results of several polymers tested on pH 2 Indianapolis

sludge are given in Table 7-3. These results were based on

polymer doses of 0.7 mg/l. Nonionic and anionic polymers

produced better results on the acidified sludge than did

cationic polymers. Larger doses of nonionic polymer up to 30

mg/l showed an improvement of only 9°/9 over untreated pH 2

Tampa sludge. Activated silica had no effect on settling.

7-2-7 Contamination

As noted in the literature review presented earlier, one

problem with reported alum recovery systems is the buildup of

’contaminants in the recovered alum (supernatant of the A

acidified sludge). Many researchers have reported that

color, manganese, and other substances dissolve along with

aluminum upon acidification. Visual inspection of all

samples after acidification showed that large quantities of

color dissolved at all pH's. Tests performed on the Tampa

sludge verified that at pH 2, all of the manganese (6.2 mg/l)

present in the alum sludge was dissolved and present in the

supernatant. Tests for iron were not performed but similar

results as those for manganese would be expected.



80

TABLE 7-3

Effects of Polymers on Indianapolis Sludge, pH 2.0

 

Sample Volume Solids

Reduction, % Concentration, %

 

Untreated 66 2.13

Nonionic 72 2.58

Low anionic 69 2.33

Medium anionic 68 2.26

Medium high anionic 67 2.19

Medium cationic 66 2.13

 

Note: based on polymer dose of 0.7 mg/l.



81

7-2-8 Neutralization

In order to properly dispose of the settled solids after

acidification and the supernatant after aluminum recovery, a

final pH of about 6.0 is required. Landfills will not

usually accept low pH wastes. In order to make these wastes

acceptable for ultimate disposal, lime in the form of calcium

hydroxide [Ca(OH)2(s)] was added. The supernatant, after

aluminum recovery, required 23.1 g/l of calcium hydroxide or

18.0 g/l of CaO for neutralization. Settled solids after

acidification had a lime demand of 24.9 g/l as CaO (Table

7-4). As a result of the lime addition to the supernatant,

the solids concentration increased from a negligible amount

to 6.39/9 due to the formation of calcium sulfate

(CaSO4'2H20).

Neutralization may also be accomplished using lime

softening sludge. Thickened softening sludge with a solids

content of 56.1°/9 from the East Lansing Water Treatment

Plant was used for neutralization. Approximately 89.5 g/l

(wet weight) was required to raise the pH of the supernatant

from 0.7 to 6.0. After neutralization, the solids

concentration of the sample increased to about 4.8°/9.



82

TABLE 7-4

Waste Neutralization

 

 

Sample Initial pH Final pH Lime Added

g/l as CaO

Setttled Solids 2.0 6.5 24.9

Supernatant 0.7 6.0 18.0

 



8-1

CHAPTER 8

PROPOSED RECOVERY SYSTEM

Introduction

A summary of results obtained from sludge testing will

be presented along with a flow diagram of the proposed

recovery system based on results obtained from evaluation of

the Tampa sludge. Included is a brief explanation of

aluminum recovery with liquid-ion exchange.

8-2 Summary of the Results

Based on the survey, the following equation was

developed using regression analysis to relate raw water

parameters to alum dose:

X = 8.970 - 0.233Y + 0.767Z

where: X = alum dose, mg/l

Y turbidity, JTU

Z = color, Pt-Co units

Average cost for liquid alum was found to be $85.62/ton.

0n the average, solid alum cost $142.94/ton.

Twenty percent of the plants responding to the survey

were still returning alum sludge to a waterway.

At a pH of 1, aluminum dissolution in the alum sludges

tested ranged from 65°/. for Concord to 99°/a for

Tampa.

83



10.

11.

12.

84

Aluminum dissolution was found to be related to raw

water color by the following regression equation:

X = 73.049 + 0.287Y

where: x aluminum dissolution, 9/9

Y = raw water color, Pt-Co units

Acid costs may be estimated for a particular plant by

knowing the total aluminum in the sludge. To obtain

close to maximum dissolution, a 1.5:1 molar ratio of

slufuric acid to A13+ is required (approximately 0.5

lb HZSO4/1b Alum).

Kinetics studies indicated that acidified sludge

required between 10 and 20 minutes of mixing to obtain

maximum aluminum dissolution.

At a pH of l, suspended solids reductions ranged from

359/9 to 90°/,.

After acidification, sludge settling improved

dramatically. Independent of the maximum amount of

aluminum dissolution, ultimate settled sludge volume was

reduced by 809/9 after maximum aluminum dissolution

was achieved.

Polymers and activated silica had little or no effect on

improving settling characteristics of the acidified

sludge.

Upon acidification, large amounts of color and manganese

in the sludge are dissolved along with aluminum.

To be acceptable for ultimate disposal, 24.9 g/l and

18.0 g/l of lime as CaO are required to raise the pH of

the settled solids and supernatant respectively, to a pH

of about 6.0



85

8-3 Alum Recovery with Liquid-Ion Exchange

As noted previously during the literature review

(Chapter 4) the problem in alum recovery is potential

contamination of the recovered alum from color, manganese,

iron and heavy metals. Tests (Chapter 7) showed that color

and manganese do indeed dissolve during acidification. The

proposed alum recovery system for which the research

discussed in this thesis was done, utilizes a liquid-ion

exchange procedure to recover aluminum from acidified sludge.

The objective of using liquid-ion exchange is to purify and

concentrate the recovered alum.

The basic flow diagram under which the process may be

operated for a 65 mgd plant along with flow volumes and

chemical requirements is shown in Figure 8-1. All values are

based on results of tests performed on the Tampa sludge

sample. The first step in the process is to dissolve the

settled or thickened (in this case thickened) alum sludge by

acidifying with concentrated H2504. The sludge flow of

160,000 gpd (11.35 tons dry solids/day) which results would

require about 12 tons of acid per day. The supernatant would

then be separated from the residual solids by either

sedimentation, filtration or centrifugation. Though

sedimentation would be the most economical method for

separation, filtration or centrifugation would allow for more

aluminum recovery and a greater residual solids

concentration. For the system being discussed, a 159/9

loss of aluminum would occur during sedimentation. The low

pH solids would then be neutralized with lime (or otherwise

conditioned) for ultimate disposal, in this case via



Figure 8-1 Flow Diagram for Proposed Alum Recovery System



87

Raw Water

65 mgd

Make-up Alum, 4 tons

 

[Coagu1ation1illl’Recovered Alum. 21 tons

Process

 

I

 

 
 

 

 

 

 

 

 

 
 

 

 

Thickener

' H2504

12 tons

Acidlficat10n
Sand Dryin[

Ca0(s)
Beds 9

2-5 tons 0.15 acres

Sedimentatio . I

S011ds 24,000 gal

136.000 gal13+

3300 mg/l A_ R H2504

' 1 Organic ”.2 tons

Z/lxtraction Extra 1

 

 U

- Stripping\\\

‘136,000 gal I

Ca0(s) l

tons ,   
lNeutraI11 zationJ-—.Sol 1' ds

Supernatant t0

Spray Irrigation



88

sand-drying beds (at a loading rate of 3.7 gpd/ftz).

Approximately 2.5 tons/day of CaO would be necessasy for

neutralization. The supernatant, containing aluminum and

potential impurities, flows to the extraction stage.

The extraction process uses a liquid extraction

procedure for separating the aluminum from any contaminants

in the dissolved sludge. The procedure is often referred to

as liquid-ion exchange in that it is analogous to resin-ion

exchange processes. Rather than the aqueous aluminum being

exchanged for Na+ of’H+ onto a solid resin, the aqueous

aluminum is exchanged for a cation in another liquid, the

second liquid being organic. In such operations the solution

which contains the solute to be extracted is called the

solvent. The solvent employed has the properties of being

completely immiscible in water so that there are two distinct

liquid phases, similar to the solid-liquid phases in

resin-ion exchange. The process of transferring the solute,

in this case aluminum, from the feed into the solvent is

called extraction. The solute-rich solvent product is called

the extract, and the residual feed from which the solute has

been removed is called the raffinate. It is often desired to

extract one substance from the feed while leaving the others

behind, hence the term selective extraction. Extraction is

performed in two countercurrent stages. After extraction,

the aqueous, low pH, aluminum free supernatant is mixed with

lime to raise the pH for ultimate disposal. Approximately

10.2 tons/day of CaO would be required to raise the pH to

about 6.0. As a result of the lime addition, solids



89

increased to approximately 6.3°/,. Settled solids from

this neutralization step would then go to sand-drying beds

while the supernatant would be used for spray irragation.

After the aluminum is removed from the aqueous phase,

the extract is "regenerated" by contact with sulfuric acid.

During "regeneration” (referred to as stripping) the aluminum

leaves the extract and exchanges for the protons in the acid,

resulting in recovered aluminum sulfate and regenerated

solvent. About 11.2 tons/day of H2504 is required during

the two stage stripping operation. After stripping the

organic solvent is recycled back for further extraction and

the recovered alum is sent back to the beginning of the plant

for further coagulation.



10.

11.

REFERENCES

Amer. Water WOrks Assn. Committee Report, Pre-

publiction Report, April 1977.

Amer. Water Works Assn., Water Quality and Treatment,

McGraw Hill Book Company, N.Y. (I971).

 

Gruninger, R. M., "Disposal of Waste Alum Sludge

From Water Treatment Plants," Jour. Water Poll.

Contr. Fed., 41, 543 (March 1975).

 

Singley, J. E. and J. H. Sullivan, "Reactions of

Metal Ions in Dilute Aqueous Solutions: Hydrolysis of

Aluminum", Jour. Amer. Water Works Assn., 60, 1280

(1968).

Brossett, C., et al., "Studies on the Hydrolysis of

Metal Irons: XI, the Aluminum Ion, Al3+," Acta.

Chem. Scand., 8, 1917 (1954).
 

Matyevic, E., et al., "Detection of Ion Hydrolysis by

Coagulation (III Aluminum)," Jour. Phys. Chem., 65,

826 (1961). '

Farrell, B., et al., "Natural Freezing for Dewatering

of Aluminum Hydroxide Sludges," Jour. Amer. Water Works

Assn., 62, 787 (Dec. 1970).

Wilhelm, J. H. and C. E. Silberblatt, "Freeze Treatment

of Alum Sludge," Jour. Amer. Water Works Assn., 66,

312 (1976).

Albrecht, A. E., "Disposal of Alum Sludge," Jour.

Amer. Water WOrks Assn., 64, 46 (Jan. 1972)

Neubauer, W. K., "Waste Alum Sludge Treatment," Jour.

Amer. Water WOrks Assn., 60, 819 (July 1968).

King, P. H., et al., "Lagoon Disposal of Water

Treatment Plant Wastes," Amer. Soc. of Civil Engr., g;

San. EnngDiv., 96, 103 (Aug. 1970).
 

90



12.

13.

14.

15.

16.

17.

18.

19.

20.

21.

22.

23.

91

Novak, J. T. and M. Langford., "The Use of Polymers for

Improving Chemical Sludge Dewatering on Sand Beds,"

Paper presented at the 30th Purdue Industrial Waste

Conference (May 1975).

Gates, C. D. and R. F. McDermott, "Characterization

and Conditioning of Water Treatment Plant Sludge,"

Jour. Amer. Water Works Assn., 60, 331 (March 1968).

Bugg, H. M., P. H. King and C. W. Randall, " Polyelectro-

lyte Conditioning of Alum Sludges", Jour. Amer. Water

Works Assn., 63, 792 (Dec. 1970).

Thomas, C.M., "The Use of Filter Process for the

Dewatering of Sludges," Jour. Water Poll. Contr.

Fed., 43, 93 (Jan. 1971).

 

Westhoff, G. P. and R. M. Gruninger, "Filter Plant

Sludge Disposal," Environ. Sci. and Tech., 8, 122

(Feb. 1974).

 

Nielsen, R. L., et al., "Alum Sludge Thickening and

Disposal," Jour. Amer. Water Works Assn., 65 385

(June 1973).

Olson, R. L., "Alum Sludge Drying with Basic Extractive

Treatment," Jour. Amer. Water Works Assn., 68, 321

(June 1976).

Roberts, J. M. and C. P. Roddy, "Recovery and Reuse

of Alum Sludge at Tampa," Jour. Amer. Water Works

Assn., 53, 91 (1969). '

Palin, A. T., "The Treatment and Disposal of Alum

Sludge," Egg, Soc. Wate. Treatment Exam., 3 131

(1954).

Isaac, P. C. and I. vahidi, "The Recovery of Alum

Sludge," Proc. Soc. Water Treatment Exam., lg

91 (1969).

Webster, J. A., "Operation and Experimental Experiences

at Daer Water Treatment Works, With Special Reference

to the Use of Activated Silica dnd the Recovery of

Alum from Sludge," Jour. Inst. Water. Engr., 29:2,

167 (1966).

Fulton, G. P., "Alum Recovery for Filtrations Plant

Waste Treatment," Water and Wastes Engr., Z, 78

(May 1974).



24.

25.

26.

27.

28.

29.

92

Westerhoff, G. P., "Alum Recycling: An Idea Whose

Time Has Come?" Water and Wastes Engr., lg, 28

(Dec. 1973).

 

Fulton, G. P., "Recovery Alum to Reduce Waste-Disposal

Costs," Jour. Amer. Works Assn., 66, 312 (May 1974).
 

Lindsey, E. E. and C. Tongkasame, "Recovery and Reuse

of Alum from Water Filtration Plant Sludge by

Ultrafiltration," AlChE Symposium Series, Water, 11,

185 (1975).

Chen, B. H. H., et al., "Alum Recovery From Represent-

ative Water Treatment Plant Sludge," Jour. Amer. Water

Works Assn., 68, 204 (April 1976).

 

 

Tomono, K, Chief Design Section, Tokyo Water Works,

Personal Contact, April 1977.

Standard Methods for the Examination of Water and

Wastewater. APHA, AWWA and WPCF, New York (14th ed.,
 

1975).



 


